DCB, 4ENF and MMB Delamination Characterisation of S2/8552 and IM7/8552

Final Technical Report

by

Peter Hansen and Dr Rod Martin

09 September 1999

United States Army EUROPEAN RESEARCH OFFICE OF THE US ARMY London, England

Contract Number N68171-98-M-5177

19991004 057

Approved for Public Release; distribution unlimited

DTIC QUALITY INSPECTED 4

	****		Form Approved
RE	PORT DOCUMENTA	TION PAGE	OMB No. 0704-0188
Public reporting burden for this collection gathering and maintaining the data needed collection of information, including sugge Davis Highway, Suite 1204 Arlington, VA	of information is estimated to averag I, and completing and reviewing the o stions for reducing this burden, to Wa A 22202-4302, and to the Office of M	c 1 hour per response, including the time for re- collection of information. Send comments regrashington Headquarters Services, Directorate f fanagement and Budget, Paperwork Reduction	eviewing instructions, searching existing data sources arding this burden estimate or any other aspect of this for information Operations and Reports, 1215 Jefferson n Project (0704-0188), Washington, DC 20303.
1. AGENCY USE ONLY (Leave Blank	2. REPORT DATE	3. REPORT TYPE AND DATES CO	VERED
	September 1999	Final Technical Repo	rt
4. TITLE AND SUBTITLE			5. FUNDING NUMBERS
DCB, 4ENF and MMB IM7/8552	CHARACTERISATIO	N OF S2/8552 AND	N68171-98-M-5177
PETER HANSEN and	Dr. R. MARTIN		
7. PERFORMING ORGANIZATION N MATERIALS ENGINE TAMWORTH ROAD, SG13 7DG, ENGLAN	AME(S) AND ADDRESS(ES) CERING RESEARCH L HERTFORD D	ABORATORY LTD.	8. PERFORMING ORGANIZATION REPORT NUMBER ERO/2
9. SPONSORING/MONITORING AGI USARDS6 (UK)	ENCY NAME(S) AND ADDRESS(ES) .	10. SPONSORING /MONITORING AGENCY REPORT NUMBER
11. SUPPLEMENTARY NOTES			
122. DISTRIBUTION/AVAILABILITY	STATEMENT		12b. DISTRIBUTION CODE
13. ABSTRACT (Maximum 200 words)	·	· .
The aim of thi developed in a p servo-hydraulic specimens The	s work was to charac revious project (contrac and multi-station test electro mechanical mu	terise materials S2/8552 an et N68171-96-C). Delamination equipment designed to tes alti-station equipment was us	d IM7/8552 using methods on onset was measured using st DCB, MMB, and 4ENF sed to generate delamination
onset date to 10° observed betwee for IM7/8552 fo generating high	cycles at 20 Hz. For bo on 10^0 and 10^8 cycles. The r Mode I, Mode II and cycle fatigue data has be	The static fracture toughness mixed mode loading. A m een developed.	was higher for S2/8552 than ore cost effective method of
14. SUBJECT ITEMS Accelerated test: del bending: fatigue: mul	amination onset: doub ti-station: interlamina	le cantilever beam: mixed a ar fracture toughness.	mode 15. NUMBER OF PAGES 40 16. PRICE CODE
17. SECURITY CLASSIFICATION OF REPORT	18. SECURITY CLASSIFICATIC OF THIS PAGE	N 19. SECURITY CLASSIFICATION OF ABSTRACT	20. LIMITATION OF ABSTRACT
Unclassified	Unclassified	Unclassified	
NSN 7540-01-280-3500			Standard Form 298 (Rev. 2-89) Prescribed by ANSI Std. Z39-18 298-102

CONTENTS

1.0 SYN	OPSIS	1
2.0 INTH	RODUCTION	1
3.0 SPEC	CIMENS AND TEST PROCEDURES	3
3.1	MODE I DCB TESTS	
3.2	MODE II 4ENF TESTS	5
3.3	MIXED MODE MMB TESTS	6
4.0 RES	ULTS AND DISCUSSION	9
41	STATIC TESTS	
4 2	MODE I DCB DELAMINATION ONSET TESTS	10
4.3	MODE II 4ENF DELAMINATION ONSET TESTS	11
4.4	MIXED MODE MMB DELAMINATION ONSET TESTS	
5.0 CON	CLUSIONS	16

FIGURE TITLES

- Figure 3.1 Double Cantilever Beam Specimen (DCB)
- Figure 3.2 Schematic of DCB test rig for fatigue tests
- Figure 3.3 DCB Fatigue Fixture for servohydraulic test machine
- Figure 3.4 Multi-station test machine for high cycle testing
- Figure 3.5 Schematic of 4ENF Test
- Figure 3.6 MMB test arrangement
- Figure 3.7 MMB test fixture on multi-station test machine
- Figure 4.1 Mixed Mode Static Interlaminar Fracture Toughness
- Figure 4.2 G-N curve for DCB tests on S2/8552 and IM7/8552
- Figure 4.3 G-N curve for 4ENF tests on S2/8552
- Figure 4.4 G-N curve for 4ENF tests on IM7/8552
- Figure 4.5 G-N curve for MMB tests on S2/8552
- Figure 4.6 G-N curve for MMB tests on IM7/8552
- Figure 4.7 Summary of all test data for S2/8552
- Figure 4.8 Summary of all test data for IM7/8552

TABLE TITLES

- Table 4.1Static test data for DCB, 4ENF and MMB tests for S2/8552 and IM7/8552
- Table 4.2Values of m and D from static DCB tests

APPENDICES

- Appendix 1 Summary of all test samples and the tests performed
- Appendix 2 Static data from DCB tests
- Appendix 3 Static data from 4ENF tests
- Appendix 4 Static data from MMB tests at G_{II}/G_{tot}=0.33
- Appendix 5 Static data from MMB tests at G_{II}/G_{tot}=0.66
- Appendix 6 Summary of DCB tests performed
- Appendix 7 Summary of 4ENF tests performed
- Appendix 8 Summary of MMB tests performed

MERL warrants that where advice is given or work carried out, MERL will use its best endeavours to ensure accuracy of such advice or work having regard to the nature of the Clients instructions. Information supplied by MERL shall be as accurate as is appropriate having regard to the nature of the subject matter and the Clients instructions. Any liability of MERL for default under this clause shall be strictly limited to the total charges payable to MERL by the Client on this contract and there shall under no circumstances be any liability for any consequential loss or penalty howsoever such loss or penalty may arise.

1.0 SYNOPSIS

This report describes the characterisation of S2/8552 and IM7/8552 under room temperature/dry conditions. Mode I (DCB), Mode II (4ENF) and Mixed Mode Bending (MMB) samples were tested quasi-statically, as well as fatigue delamination onset tests to a maximum of 100 million cycles (10^8) . A unique multi station test machine designed and developed at MERL was used to perform the high-cycle delamination onset tests.

2.0 INTRODUCTION

The Vehicle Technology Centre (VTC) within the Army Research Laboratory (ARL), has Cooperative Research and Development Agreements (CRDAs) on composite material rotor systems. The CRDA's are investigating delamination in tapered flex beams that represent a critical section of the hub which are subjected to axial tension and bending loads. The Principal Investigator is Dr. Kevin O'Brien of ARL/VTC at NASA Langley Research Center. The methodology for predicting durability and damage tolerance in these programmes is based on fracture mechanics. The structure is analysed to determine the values of strain energy release rate (G) at critical locations in the structure with different delamination lengths. These values of G are compared with generic materials fracture data to predict if a delamination will initiate and grow.

To experimentally determine if the composite rotor hubs will delaminate in fatigue, a single flex beam has been tested at VTC for close to $10,000,000 (10^7)$ cycles. However, because of stroke and frequency limitations on typical hydraulic load frames, it is not feasible to fatigue test the flex beam laminate beyond 10^7 cycles even though rotor hubs may easily experience between 10^8 and 10^9 cycles in service. Furthermore, should the design change, the fatigue tests would have to be repeated. Hence, it is proposed to use analysis and long term materials fracture data as a design evaluation tool to predict delamination onset in structures such as the flex beam after long term fatigue.

Fracture in these structures may be from tension or peel forces, mode I, from shear forces, mode II or from a combination of peel and shear forces, mixed mode I/II. The specimens to characterise these delamination modes are the double cantilever beam (DCB) specimen, the end-notched flexure (ENF) specimen, and the mixed mode bending (MMB) specimen. To provide a comparison for many different structural applications, the material's delamination onset criteria must be generated both under quasi-static conditions and in fatigue for up to 10⁸ cycles over a range of fracture modes. These criteria are integral to the success of the research conducted under the CRDAs but also have wider application as generic materials delamination fatigue criteria.

This project investigates the long-term fatigue fracture properties of glass and carbon reinforced plastic materials for these rotorcraft applications. Two materials are used, namely S2/8552 and IM7/8552. The data complements data generated in a previous project using the double cantilever beam (DCB) specimen under contract number N68171-96-C-9061.

The objective of this work is to generate these long-term data in a cost-effective manner. To achieve this, use is made of a unique multi-station facility at MERL for testing multiple specimens. Modifications to the machine and software were required to accommodate the 4ENF and MMB specimens. Two test systems are used to generate the delamination onset data in a range of durations from 1000 cycles to 100 million cycles. The multi station machine for high cycle tests and an MTS servo-hydraulic system for shorter duration tests.

3.0 SPECIMENS AND TEST PROCEDURES

3.1 Mode I DCB Tests

The samples for the quasi-static and fatigue DCB tests were fabricated in S2/8552 and IM7/8552, with a nominal width of 20mm. The initial delamination length (a_0) was nominally 50mm. The specimens were manufactured at BHTI, cut at NASA Langley and distributed to MERL.

The quasi-static tests were all conducted on a screw driven Lloyd test machine to ASTM D5528. All tests were conducted with delamination from the insert. Three tests were conducted for each material at room temperature. The thickness and width of each test specimen were measured at three points along the length and the average value determined and used for the calculation of mode I interlaminar fracture toughness, G_{Ic} . The edge of each test specimen was coated with a water-based typewriter correction fluid and a grid marked on the side of the specimen. Lines were marked at 1mm intervals for the first 10mm and subsequently at 5mm intervals to a delamination length of at least 90mm.

For all specimens, the hinge (see Figure 3.1) was clamped firmly in the test grips with the specimen aligned. Deflection was applied at a rate of 0.5mm/min. As the load increased the delamination length, *a*, was measured on one side of the test specimen using a microscope at



Figure 3.1 Double Cantilever Beam Specimen (DCB)

approximately X25 magnification. At certain intervals of delamination length, the load and the deflection were noted. Throughout the test, the load/deflection trace was stored on the computer. The results of all the static tests were calculated using the different methods given in ASTM D5528.

The DCB fatigue tests were performed using ASTM D6115. The fatigue delamination onset tests were performed on one of 2 types of test machine. The shorter duration tests were performed on a servo-hydraulic MTS test system with a special fixture that allows up to four DCB test specimens to be cycled together with load monitoring on each station (see Figure 3.2). This fixture allows accurate alignment of the test specimen with the load path. Each station is monitored using a piezo-resistive load cell giving accurate measurements of the load applied to each specimen. The test fixtures are shown in Figure 3.3

DCB, 4ENF and MMB delamination characterisation of S2/8552 and IM7/8552



Figure 3.2 Schematic of DCB test rig for fatigue tests



Figure 3.3 DCB Fatigue Fixture for servohydraulic test machine

The longer duration fatigue tests were performed on a multi-station test machine (Figure 3.4) designed at MERL for the testing of fracture mechanics samples to high cycles, where the use of servo-hydraulic equipment is prohibitively expensive. These tests were run at 20Hz to a maximum run out of 100 million cycles as specified by ERO. This test equipment allows up to six test specimens to be cycled together with load monitoring on each station.



Figure 3.4 Multi-station test machine for high cycle testing

In both test machines, the outputs from each load cell are monitored through specialist software developed at MERL that monitors each channel and records the test specimen compliance throughout the test duration. These data are saved at specified cycle intervals and can be accessed through a spreadsheet once the test is completed. A plot of compliance vs. cycles is displayed in real time on the screen as well as the measured values so that the test can be stopped at the appropriate level of delamination growth or compliance change.

The DCB specimens were cycled between a minimum and maximum displacement, d_{min} and d_{max} , of 0.1 at a frequency of 5Hz or 10Hz for the tests on the servo-hydraulic test machine and at 20Hz for the tests on the unique multi-station test machine.

For the DCB specimens, delamination onset tests were terminated after the compliance had increased by at least 5% or the test duration had reached 100 million cycles. The data were reduced using Equation 3.1.

$$G_{\rm Im\,ax} \quad \frac{3P_{\rm max}\delta_{\rm max}}{2b(a \ \rm D)} \tag{3.1}$$

The value of m used for the fatigue tests was the average generated from the quasi-static test data.

3.2 Mode II 4ENF Tests

The test fixture was a standard four-point bend fixture shown schematically in Figure 3.5. The loading rollers were 6mm diameter. The pinned centre loading roller was achieved by applying the load via a ball bearing. The loading rate for all the quasi-static tests was 0.5mm/min. The displacement of the centre span of the beam was measured directly from the crosshead displacement.



Figure 3.5 Schematic of 4ENF Test

The quasi-static tests were all conducted on a screw driven Lloyd test machine. All tests were conducted with delamination from the insert. Three tests were conducted for each material at room temperature using a span of S_L 20mm and S_R 80mm. The total span length (2L) was 100mm in both sets of tests. The thickness and width of each test specimen were measured at three points along the length and the average value determined and used for the calculation of mode II interlaminar fracture toughness, G_{IIc} .

The sides of the specimen were painted with white paint and marks placed every 5mm. The specimens were loaded until the delamination was visibly observed to reach the right hand loading roller. During the test, a deep field microscope was used to monitor the delamination as it grew. This gave data to allow the compliance calibration constants to be calculated. Compliance values determined during the test were defined simply as the critical displacement divided by the critical load.

The shorter fatigue delamination onset tests were performed on a servo-hydraulic MTS test system with a special fixture similar to that shown in Figure 3.3, which enables up to four 4ENF test samples to be cycled together with load monitoring on each station. The longer duration fatigue tests were performed on a multi-station test machine designed at MERL for high cycle testing. The tests on the servo-hydraulic equipment were run at 10Hz. The high cycle mode II tests were not run but were replaced by the additional tests.

3.3 Mixed Mode MMB tests

A list of all of the tests performed is given in Appendix 1.

The MMB specimen is similar to a DCB configuration consisting of a rectangular, uniform thickness, laminated composite with a non-adhesive insert on the mid-plane which serves as the

delamination initiator. The MMB test fixture (see Figure 3.6) enables both the Mode I (opening) and Mode II (bending) modes to be applied to the specimen in proportions dependant on the ratio of c and L.

The fixture used is that suggested by the draft ASTM MMB standard. Opening forces were applied using piano hinges bonded to the specimen and bending forces by a roller at distance L from the piano hinge.

The samples for the MMB tests were fabricated in S2/8552 and IM7/8552 and with a nominal width of 20 mm. The nominal thickness of the samples was 4.3 mm for the IM7/8552 samples and 5.6 mm for the S2/8552 samples. The initial delamination length (a_0) was nominally 25 mm.



Figure 3.6 MMB test arrangement

A span length of 100mm (2L) was used to allow the end of the insert to be near the mid position in the fixture.

Material properties are required for the data reduction of the MMB. The material properties supplied by BHTI were:

E ₂₂	12.27 GPa	G ₁₃	4.83 GPa	for S2/8552 and
E ₂₂	9.1 GPa	G ₁₃	5.19 GPa	for IM7/8552

Tests were performed at mode ratios (m) of G_{II}/G_{tot} 0.66 and G_{II}/G_{tot} 0.33. The tests at G_{II}/G_{tot}

0.66 required a lever arm length set at 32mm and the tests at G_{II}/G_{tot} 0.33 required a lever arm length set at 57mm.

The quasi-static tests were all conducted on a screw driven Lloyd test machine at a constant rate of 0.5mm/min.

8

Three samples were tested for each material. The thickness and width of each test specimen was measured at three points along the length and the average value determined and used for the calculations of G. The edge of each test specimen was then coated in water-based typewriter correction fluid and a grid marked starting with the first line at a_0 . Lines were then marked at 1mm intervals for the first 10mm and subsequently at 5mm intervals to a crack length of at least 50mm.

As the load increased the delamination length was measured on one side of the test specimen using a deep field microscope at approximately x25 magnification. At relevant intervals of delamination length the load and deflection were noted. Throughout the test, the load/deflection trace was stored in the computer and this was used to check the accuracy of the noted readings at the end of the test.

The shorter duration fatigue delamination onset tests were performed on a servo-hydraulic MTS test system with a special fixture similar to that in Figure 3.3 which enables up to four MMB test samples to be cycled together with load monitoring on each station. The longer duration fatigue tests were performed on a multi-station test machine designed at MERL for high cycle testing. The tests on the servo-hydraulic equipment were run at 10Hz. It was intended to run the long duration tests on the multi-station test machine at 20Hz. However, problems with the fixtures resulted in some of the locking nuts coming loose. Therefore, tests were run at lower frequencies.

Figure 3.7 shows an MMB test fixture on the multi-station test machine.



Figure 3.7 MMB test fixture on multi-station test machine

The tests were generally stopped when the initial sample compliance had changed by more than 5%, or after 100Mc, whichever was the sooner.

4.0 RESULTS AND DISCUSSION

4.1 Static tests

Plots of compliance vs. delamination length and G vs. delamination length (R-curves) are given for the DCB tests in Appendix 2 and for the 4ENF tests in Appendix 3. For the MMB tests Rcurves are given for tests at G_{II}/G_{tot} 0.33 in Appendix 4 and for the tests at G_{II}/G_{tot} 0.66 in Appendix 5. The reduced data from all of the static tests for the DCB (Mode I), 4ENF (Mode II) and MMB (combination of Mode I and Mode II) are given in Table 1. The NL (data taken from deviation from linearity of the loading curve) data reduction method has been used for all types of test.

Test	G _{II} /G _{tot}	Test #	G _c ^{NL}	(J/m^2)
			S2/8552 (sample #)	IM7/8552 (sample #)
DCB	0	1	266 (#10)	217 (#3)
		2	191 (#14)	200 (#14)
		3	306 (#5)	207 (#1)
		Mean sd	254 58	208 8.5
4ENF	1	1	1961 (#2)	1229 (#1)
		2	1679 (#13)	1108 (#3)
		3	1637 (#7)	1665 (#8)
		Mean sd	1759 176	1334 293
MMB	0.66	1	808 (#10)	349 (#6)
		2	679 (#7)	493 (#19)
		3	762 (#6)	280 (#26)
		Mean sd	750 65	374 109
MMB	0.33	1	403 (#3)	250 (#1)
		2	434 (#1)	322 (#10)
		3	412 (#19)	323 (#22)
		Mean sd	416 16	298 42

Table 4.1Static test data for DCB, 4ENF and MMB tests for S2/8552 and IM7/8552

The mean Mode I static toughness is slightly higher for the S2/8552 than it is for the IM7/8552, although there is larger scatter in the data. In Mode II and Mixed Mode loading, the fracture toughness is also higher for the S2/8552 than for the IM7/8552. The mean fracture toughness for the IM7/8552 at a mode ratio of 0.66 is higher than the toughness at ratio of 0.33, although there is a large scatter in the 0.66 data resulting in an overlap of some of the data points. From the static DCB tests the values of m and D were also generated for use in the fatigue delamination onset tests. These data is given in Table 4.2.

Sample	material	m	D
DCB #'5	S2/8552	5.72e-3	21.56
DCB #10	S2/8552	5.75e-3	18.46
DCB #14	S2/8552	5.83e-3	18.84
average		5.77e-3	19.62
DCB #1	IM7/8552	6.49e-3	5.25
DCB #3	IM7/8552	6.61e-3	5.09
DCB #14	IM7/8552	6.44e-3	5.52
average		6.51e-3	5.29

Table 4.2	Values of m a	nd Δ from	static DCB	tests
-----------	---------------	------------------	------------	-------

The mean values of interlaminar fracture toughness data are summarised in Figure 4.1 for the various Mode mixtures.



Figure 4.1 Mixed Mode Static Interlaminar Fracture Toughness

4.2 Mode I DCB delamination onset tests

A summary of the fatigue delamination onset tests is given in Appendix 6. The S2/8552 and IM7/8552data are plotted in Figure 4.2, with the static data plotted at 1 cycle.



Figure 4.2 G-N curve for DCB tests on S2/8552 and IM7/8552

The IM7 specimens shown as run outs at approximately 6 million cycles showed no sign of increasing compliance. The specimens were therefore retested at higher G levels, when an electrical fault in the test machine caused the specimens fail prematurely.

4.3 Mode II 4ENF delamination onset tests

A summary of the fatigue delamination onset tests is given in Appendix 7. The S2/8552 data are plotted in Figure 4.3. Because of the additional DCB tests, not all of the 4ENF delamination onset tests were performed and the additional tests were held over to the current test programme. The curve fit line is therefore preliminary, as more data is required to give a better indication of the trends in the data.



The data is plotted in Figure 4.4. As with the 4ENF tests on S2/8552, not all of the planned 4ENF tests were performed and the remaining tests will be performed in a future test programme. The curve fit line is therefore preliminary, as more data is required to give a better indication of the trends in the data.



4.4 Mixed Mode MMB delamination onset tests

A summary of the fatigue delamination onset tests is given in Appendix 8. The data is plotted in Figure 4.5.



During the running of the MMB tests on the multi-station test equipment, some of the test fixtures vibrated loose so that the loads were not applied correctly to the specimens. In these cases the test was paused and the fixtures re-adjusted. The applied loads were also low. There is little difference in the delamination onset data at G_{II}/G_{tot} 0.33 and G_{II}/G_{tot} 0.66. This is contrary to the trend one may expect from the static data.

The IM7/8552 data are plotted in Figure 4.6.



There is again little difference in the delamination onset data at G_{II}/G_{tot} 0.33 and at G_{II}/G_{tot} 0.66. However, the static data at these mode ratios is relatively close together, and in some cases the static data overlaps.

The fracture toughness between G_{II}/G_{tot} 0 (Mode I) and G_{II}/G_{tot} 0.66 for IM7/8552 is relatively flat. From these data one may expect the fatigue delamination onset data between G_{II}/G_{tot} 0.33 to G_{II}/G_{tot} 0.66 to be similar.

A comparison of the Mode I, Mode II and mixed mode data for S2/8552 is given in Figure 4.7.

Figure 4.7 Summary of test data for S2/8552

The static data, in particular, follows the expected trend of an increase in toughness with an increase in Mode II. The difference between the fatigue data for the different mode ratios does not lead to such a clearly defined difference as seen in the static data with the Mode I and mixed mode data overlapping, especially at lower G levels. There is currently insufficient Mode II data at high cycle/low G levels to allow a definite conclusion to be reached, although the current data does indicate a higher G level for similar cycles to onset when compared with the Mode I data.

A comparison of the Mode I, Mode II and mixed mode data or IM7/8552 is given in Figure 4.8.

Figure 4.8 Summary of test data for IM7/8552

The static data, as with the data for S2/8552, follows the expected trend of an increase in toughness with an increase in Mode II. The mixed mode data at $G_{II}/G_{tot} 0.33$ and at $G_{II}/G_{tot} 0.66$ is, however, closer to the Mode I data than is seen with S2/8552. As seen in the S2/8552 data, there is some data overlap, especially at lower G levels, although the mixed mode data is generally at a higher G level for the same cycles to onset. There is also currently insufficient Mode II data at high cycle/low G levels to allow a definite conclusion to be reached, although the current data does indicate a higher G level for similar cycles to onset when compared with the Mode I and mixed mode data.

5.0 CONCLUSIONS

Use has been made of a unique multi-station test machine designed and developed at MERL for the delamination testing of composite materials alongside multi-station testing using servo-hydraulic test equipment.

The mean Mode I static toughness is 22% higher for the S2/8552 than it is for the IM7/8552, although there is larger scatter in the data.

In Mode II and Mixed Mode loading, the static fracture toughness is also higher for the S2/8552 than for the IM7/8552. The mean fracture toughness for the IM7/8552 at a mode ratio of 0.66 is higher than the toughness at ratio of 0.33, although there is a large scatter on the 0.66 data resulting in an overlap of some of the data points.

The static data follows the expected trend of an increase in toughness with an increase in Mode II for both S2/8552 and IM7/8552.

The difference between the fatigue data for the mixed mode ratios for S2/8552 is not clearly defined, as seen in the static data. The Mode I and mixed mode data overlaps, especially at lower G levels. There is little difference in the delamination onset data at G_{II}/G_{tot} 0.33 and G_{II}/G_{tot} 0.66.

The IM7/8552 mixed mode data at G_{II}/G_{tot} 0.33 and at G_{II}/G_{tot} 0.66 is closer to the Mode I data than with S2/8552. In the S2/8552 data, there is some data overlap, especially at lower G levels, although the mixed mode data is generally at a higher G level for the same cycles to onset.

Difficulties were encountered with the vibration of fixtures on the multi-station high-cycle fatigue test machine. This vibration occasionally caused the test fixtures to come loose and the load applied load to reduce. Therefore some test specimens were not tested to the load/displacement levels expected. In these cases the test was paused and the fixtures adjusted to ensure the load is applied as expected. The test was then restarted.

Summary of all test samples and the tests performed

S2/8552 DCB tests RT dry

sample	max disp	Freq
#	(mm)	(Hz)
5	-	static
10	-	static
14	-	static
3	2	5
7	2	5
12	2	5
4	1.88	5
8	1.88	5
1	1.75	5
9	1.75	5
11	1.75	5
2	1	5
6	1	5
13	1	5

IM7/8552 DCB tests RT dry

sample	max disp	Freq
#	(mm)	(Hz)
1	-	static
3	-	static
14		static
4	1.5	5
7	1.5	5
13	1.5	5
6	1.35	5
8	1.35	5
5	1.2	5
10	1.2	5
12	1.2	5
2	0.85	5
9	0.85	5
11	0.85	5

IM7/8552 4ENF tests

sample	max disp	Freq
#	(mm)	(Hz)
1	-	static
3	-	static
8	-	static
4	1	5
14	0.8	5
11	0.6	5
2	untested	-
5	untested	-
6	untested	-
7	untested	-
9	untested	-
10	untested	-
12	untested	-
13	untested	-

S2/8552 4ENF tests

sample	max disp	Freq
#	(mm)	(Hz)
2	-	static
7	-	static
13	-	static
4	1	5
6	0.81	5
10	0.81	5
1	0.81	5
12	0.8	5
3	untested	-
5	untested	-
8	untested	-
9	untested	-
11	untested	-
14	untested	-

IM7/8552 MMB tests

sample	GII/G nom	max disp	Freq
#	%	(mm)	(Hz)
1	33	-	static
6	66	-	static
10	33	-	static
19	66	-	static
22	33	-	static
26	66	-	static
2	33	0.76	5
12	33	0.76	5
27	33	0.76	5
18	66	0.76	10
21	33	0.76	10
7	66	0.75	5
11	66	0.75	5
23	66	0.75	5
4	66	0.71	10
16	33	0.71	10
5	66	0.65	20
8	33	0.65	20
13	33	0.65	20
14	33	0.65	20
17	33	0.65	20
20	66	0.65	20
25	33	0.65	20
9	66	0.45	20
15	66	0.45	20
24	66	0.45	20
28	0.66	untested	-

S2/8552 MMB tests

sample	GII/G nom	max disp	Freq
#	%	(mm)	(Hz)
3	33	-	static
6	66	-	static
7	66	-	static
10	66	-	static
14	33	-	static
19	33	-	static
8	66	1.30	5
11	66	1.30	5
28	66	1.30	5
12	33	0.80	20
21	33	0.80	20
23	33	0.80	20
1	33	0.65	20
2	33	0.65	20
4	66	0.65	20
9	33	0.65	20
16	66	0.65	20
17	66	0.65	20
25	33	0.65	20
26	33	0.65	20
27	66	0.65	20
5	66	0.45	20
20	66	0.45	20
24	66	0.45	20
13	untested	-	-
15	untested	-	-
18	untested	-	-
22	untested	-	-

Static data from DCB tests

·

Static data from 4ENF tests

Final report - Contract number N68171-M-5177

Static data from MMB tests at G_{II}/G_{tot}=0.33

DCB, 4ENF and MMB delamination characterisation of S2/8552 and IM7/8552

Final report - Contract number N68171-M-5177

Static data from MMB tests at G_{II}/G_{tot} =0.66

Summary of DCB tests performed

S2/8552 DCB tests RT dry

sample	dmax	comp initial	Pmax	a0	b	N5%	Gimax	comments
	(mm)	(mm/N)	(N)	(mm)	(mm)	(cycles)	(J/m ²)	
2	1	0.067	30	50	20.4	32797000	31.7	to be continued
6	1	0.067	34	50	20.41	32797000	35.9	to be continued
13	1	0.075	28	50	20.4	29706000	29.6	
1	1.75	0.057	33	50	20.37	604600	61.1	
9	1.75	0.062	30	51	20.33	928000	54.9	
11	1.75	0.061	31	50	20.34	730850	57.5	
4	1.88	0.0606	48	50	20.1	165000	96.7	
8	1.88	0.0603	48	50	20.1	46500	96.7	
3	2	0.061	39	51	20.27	89000	81.7	
7	2	0.061	40	51	20.29	103000	83.7	
12	2	0.06	38	51	20.3	89000	79.5	

Statics

sample	cycles	Gimax
		(J/m²)
5	1	266.1
10	1	306.1
14	1	190.8

IM7/8552 DCB tests RT dry

sample	dmax	Pmax	a0	b	N5%	Gimax	Comments
	(mm)	(N)	(mm)	(mm)	(cycles)	(J/m²)	
2	0.85	30	50	20.32	5600000	34.0	samples retested at higher G
9	0.85	26	50	20.27	5600000	29.6	samples retested at higher G
11	0.85	27	50	20.29	5600000	30.7	samples retested at higher G
5	1.2	42	50	20.14	3400000	67.9	pump cut out and damaged samples
10	1.2	44	50	20.18	3400000	71.0	pump cut out and damaged samples
12	1.3	40	50	20.29	3400000	69.5	pump cut out and damaged samples

6	1.35	55	50	20.1	4770	100.2	
8	1.35	56	50	20.1	3575	102.0	
4	1.5	42	50	20.26	124950	84.4	
7	1.5	41	50	20.1	12500	83.0	
13	1.5	48	50	20.23	8940	96.6	
2	1.3	41	50	20.32	545000	71.2	
9	1.3	43	50	20.27	533065	74.8	
11	1.2	42	50	20.15	2390000	67.9	

Statics

sample	cycles	Gimax
		(J/m²)
1	1	199.7
3	1	206.5
14	1	216.9

Summary of 4ENF tests performed

S2/8552 4ENF tests

Fatigue tests

sample	dmax	comp initial	Pmax	b	N5%	Gimax
	(mm)	(mm/N)	(N)	(mm)	(cycles)	(J/m²)
1	0.81	0.001	740	20.41	110,000	203.6
6	0.81	0.001	755	20.37	80,000	212.3
10	0.81	0.00114	655	20.4	136,000	159.6
4	1	0.00102	905	20.4	27400	304.7
12	0.8	0.00104	784	20.4	1450000	228.6

Statics

sample	N5%	Gmax
	(cycles)	(J/m ²)
2	1	1961.2
7	1	1637.4
13	1	1679.1

IM7/8552 4ENF tests

Fatigue tests

sample	dmax (mm)	comp initial (mm/N)	Pmax (N)	b (mm)	N5% (cycles)	Gmax (J/m²)
11	0.6	0.00078	770	20.2	115,000	198.1
14	0.8	0.00088	808	20.31	18,000	216.9
4	1	0.00102	900	20.3	34,000	269.3

Statics

sample	N5%	Gmax
	(cycles)	(J/m ²)
1	1	1228.8
3	1	1108.8
8	1	1665.9

Summary of MMB tests performed

S2/8552 MMB tests

Specimen #	CII/C nom	cilvax	٩	2h	1/C0	8	Delta a	n	Amax	C(Ic)	G(IIc)	Q(Ð	%C(II)	Z	Comments
	%	(max,nl,vis,a#)	m	mm	W/W	mm	m	m	z	WM	M/M	M/N	%		
ч	R	8.0	20.26	5.66	62086	ß	0	55	108	89.21	45.33	134.54	33.69	156000	
4	R	0.8	20.36	5.66	60606	ß	0	35	₫	83.48	42,62	126.10	33.80	30000	
23	8	0.8	20.36	5.65	91324	24	0	24	67	73.92	37.62	111.54	33.73	240000	
0	R	0.85	20.3	5.5 2	91324	ß	0	25	7	41.29	21.05	62.33	33.71	200000	
ß	8	0.65	20.3	រ ហ	90910	5	0	ស	8	29.61	15.10	44.72	33.77		fixtures vibrated loose
7 9	8	0.65	20.3	រ ប	56000	3	0	ß	36	16.99	888	25.88	34.33	550000	
~	R	0.65	20.3	5 S	72000	ß	0	ß	47	82	11.75	34.50	34.07		fixtures vibrated loose
ຄ	8	0.65	20.3	5.5	2000	33	0	25	R	15.91	8.37	24.28	34.47	3700000	
<u>Static data</u>															
Sample	cycles	G Mm M													
ო	-	403.3													
14	~	434.1													
19		412.3													

Specimen	II/C no	civiax	۵	24	1/C0	80	Delta a	0	Pmax	G(Ic)	G(IIc)	C(Ð	%C(II)	Z	Comments
	%	(max,ni,vis,a#)	m	m	M/N	m	m	uuu	Z	M/M	M/M	M/N	%		
ω	8	1.30	20.24	5.55	190114	24	0	54	256	62.13	126.78	188.92	67.11	16500	
7	8	1.30	20.33	5.55	204082	24	0	24	284	70.19	142.46	212.65	66.99	0006	
8	8	1.30	20.29	5.51	181818	7 9	0	8	262	75.11	154.97	230.08	67.35	11000	
54	8	0.65	20.30	5.50	20000	35	0	3	130	15.85	32,34	48.19	67.11		fixtures vibrated loose
27	8	0.65	20.30	5.50	200000	ស	0	ห	130	15.85	32.34	48.19	67.11	100000	
17	8	0.85	20.30	5.50	20000	ß	0	ß	5	27.10	55.31	82.41	67.11	121550	
16	8	0.85	20.30	5.50	200000	ß	0	3	<u>8</u>	27.10	55.31	82.41	67.11	2100000	
8	8	0.45	20.26	5.74	20000	3	0	35	8	7.50	15.51	23.10	67.15	2610000	
IJ	99	0.45	20.27	5.63	20000	ß	0	ß	8	7.59	15.51	23.11	67.13	10000000	run out
24	8	0.45	20.28	5.00	20000	33	0	ß	8	7.58	15.50	23.08	67.14	600000	no load after 6Mc
ct utit	1														

Static data

Gt	762.4	6/8.8 807.9
cycles	~ ·	~ ~
Sample	91	-6

tests	
MMB	
M7/8552	

Comments		fortures vibrated loose fortures vibrated loose		
Z		950000 13000 12100000 12100000	575000 575000 90850	
%C(II)	%	33.2 33.1 33.8 31.6 31.6 31.6 31.6	32. 32.1 33.2	
C(t	M/M	105.3 121.8 96.0 35.7 29.3 29.3 29.3 27.3	76.0 720.9	
G(IIc)	W/N	35.0 31.5 31.5 40.3 40.3 20.0	25.9 40.2	
C(Ic)	M/M	70.3 81.5 81.5 81.5 23.6 87.0 87.0 87.0	50.1 50.1 80.7	
Хатд	z	\$\$ £ 5 5 8 £ 8	8 8 7	
g	ш	<u> </u>	វ	
Delta a	m		000	
8	W	お 	8 % %	
1/C0	W/N	117647 125000 145000 63000 80000 26000	115000 115000	
천	E	4 4 4 7 4 4 4 8 8 8 9 8 9 8 9 9 9 9 9 9 9 9 9 9 9 9 9	8 8 8 8 8	
ם	ш	2028 2029 2029 2029	20.30	
cilviax	(max,nl,vis,a#)	0.76 0.76 0.65 0.65 0.65 0.65 0.65 0.65 0.65 0.6	870 870	ct station.33 240.5 322.9 321.7
CII/C nom	%	*****	8 18 18	cycles 1 1 1 1
Specimen #		C C 0 2 K ∞ C	21 21 Static data	Sample 2 - 1 2 - 2

Ct N/m 349.3 493.3 280.1

~ ~ ~

Sa**ntol**e 6 19 26

cycles